VAT WATER POLLUTION CONTROL RESEARCH SERIES @ 17090 EEM 12/71

INVESTIGATION OF RESPONSE SURFACES
OF THE MICROSCREEN PROCESS

U.S. ENVIRONMENTAL PROTECTION AGENCY



WATER POLLUTION CONTROL RESEARCH SERIES

The VWater Pollution Control Research Series describes the
results and progress in the control and abatement of pollution
in our Nation's waters. They provide a central source of
information on the research, development and demonstration
activities in the Environmental Protection Agency, through
inhouse research and grants and contracts with Federal, State,
and local agencies, research institutions, and industrial
organizations.

Inquiries pertaining to Water Pollution Control Research
Reports should be directed to the Chief, Publications Branch
[...]
0 10 20 30 50 60 70

ACTUAL SUSPENDED SOLIDS REMOVAL EFFICIENCY, %

CORRELATION COEFFICIENT = 0.192

75




FIGURE 22

CALCULATE WIDTH OF MICROSCREEN FABRIC
REQUIRED IN TEST RUNS
(ACTUAL WIDTH=1")

(RUN 12 OMITTED) 12

| 1
2

CALCULATED WIDTH,ft

76




derived on the basis of the actual measured drum pool concentration and
PSD characteristics, rather than from the avallable empirical correla-
tions with the influent concentration and PSD characteristics and drum
speed. Test Run No. 12 is not included in the comparison on Figure 21
!nasmuch as the solids loading resulted in the computer program exceeding
iTs maximum permissible number of iterations; Test Runs No. 20 and 21,
representing oxidation pond effluents, could not be modeled since the
particle size as calculated from a log-normal distribution was too small
to provide any trapping whatsoever.

A comparison of hydraulic performance of the model relative to the proto-
type can be made from the data presented in Figure 22, where in the calcu-
lated required microscreen width is plotted for each run by identification
number. A perfect prediction of hydraulic performance would be a width

of one foot, the actual width of the pilot plant drum.

The results of a sensitivity analysis of model predicted performance

for variation in drum pool characteristics are shown in Figure 23. In
each rosette (constructed for the first seven test run points), each

arm represents a 100 percent variation; the vertical axis represents
standard deviation. The values shown at the end of each arm represent
the percent deviation of the predicted values for the modified condi-
tion(s) relative to those predicted for the original condition(s). The
upper value at each arm corresponds to percent deviation in trapping
efficiency while the lower value indicates the percent deviation in the
hydraulics. The results of this sensitivity analysis indicate that the
process is largely sensitive to the average drum particle size, a 10
percent variation producing as much as a 20 percent variation in trapping
performance. Further,the variations are asymmetrical and depend upon

the local position on the response surface; i.e., the sensitivity is
dependent on specific local conditions of frapping. An inspection of the
original values of dp and o og-p for the seven test points shows_that,
with the exception ot Test Run No. 1, sensitivity to changes in dp in-
creases with decreasing dp, as would be expected. The exception for
Test Run No. 1, with its ﬁigh sensitivity, may be ascribed to the low
value o gg.p To implying high uniformity of particle sizes and associated
higher efficiencies and sensitivities of trapping.

Ppogram Listing

The contents of DMATX and OMATX for the microscreening subprogram are
presented in Table 8. The program listing for the sub-program model is
presented in Appendix D.

77

AW&ERCLJBHARY[LS.&HA



FIGURE 23

SENSITIVITY OF PERFORMANCE TO DRUM POOL CHARACTERISTICS

+10.4 +10.8 +14.4
0 -34 + 3.2
0 0.488 +41 -45 0.377 +3.5 -97 0.299 + 71
-0.7 1.39 -43 +25 .18 -34 -47 0.78lI +0.1
I / l 2 l 3
-10.4 -12.4 -20.0
0] -1.8 -17.8
+138 +54 +5.2
+2.0 -0.6 +0.6
-77 0.325 +58 +0.15 0.578 -0.l +0.57 0.528 -0.19
-20 0.873 -02 +22 0.981 -44 +56 0.666 =51
| | 7 | °
-21.5 -59 -6.1
- 156 -0.7 +3.16
KEY
+47 +0.1D
+04
+0.2 0.505 0] ols M(i/MI
156 0922 51|79 WIOTH 1013
7 | D= d, (microns)
S= 0lpsp
-69 -0.1D
+6.1

78



TABLE 8
PROGRAM PARAMETERS

DMATX(1,N) = |.

DMATX
DMATX
DMATX
DMATX
DMATX
DMATX
DMATX
DMATX

OMATX
OMATX
OMATX
OMATX
OMATX
OMATX
OMATX
OMATX
OMATX
OMATX
i UMATX

activated sludge effluent

2. trickling filter effluent

3

4
(2,N) =
(3,N) =
(4,N) =
(5,N) =
(6,N) =
(7,N) =
(8.N) =
(9,N) =

(,N) =
(2,N) =
(3,N) =
(4,N) =
(5,N) =
(6,N) =
(7,N) =
(8,N) =
(9,N) =
(10,N)
(11,N)

i

. primary clarifier effluent

. oxidation pond effluent

drum diameter., ft

submergence  4/100

operating head, inches

drum speed, rpm

average nominal fabric pore diameter, microns

hydraul ic resistance coefficient inches of head/gallon per min
influent mean particle size, microns

influent CLOG

DMATX (2,N)

DMATX (3,N)

DMATX (4,N)

DMATX (5,N)

DMATX (6,N)

DMATX (7,N)

drum width, ft

solids removed efficiency %/100
yield, percent

submerged screen area, sq ft

efficiency of screening between drum pooil and effluent

79




SECTION VIII

ACKNOWLEDGMENTS

A number of people contributed their efforts to the.conduct of the pro-
ject. Dr. T. G. Shea served as the project manager. DOr. R. M, Males

and Mr. M. A, Aaronson developed the mathematical/computer models and
assisted in the formulation, of the conceptual models. Mr. J. D. Stockton
and Mr. J. McGill served.as project engineers for the field program and
design of the microscreen units respectively., Mrs. Lillian Cors edited
and typed the final draft of the project report, which was authored by
Drs. Shea and Males. During the course of the study Mr. John Convery

and Mr. Joseph Roesler provided valuable input to the project as project
officers for the Environmental Protection Agency.

81



SECTION IX
REFERENCES

"State of the Art of the Microscreen Process" report prepared by

Engineering-Science, Inc. for Federal Water Quality Administration.
July 1970. (Contract 14-12-819).

"Theore+ical Formulation of Operational Model for Simulation of
Microscreen Behavior, Report B-1", prepared by Engineering-Science,

Inc. for Federal Water Quality Administration, September 1970.
(Contract 14-12-819).

"Current State of Operational Mode! for Simulation of Microscreen
Behavior", prepared by Engineering~Science, Inc. for Federal Water
Quality Administration, November 1970 (Contract 14-12-819),

"Development of Field Data Acquisition Program for Pilot-Scale
Microscreens", prepared by Engineering-Science, Inc. for Federal
Water Quality Administration, January 1971 (Contract 14-12-819).

Lynam, B., Eftelt, G., McAloon, T., "Tertiary Treatment at Metro
Chicago by Means of Rapid Sand Filtration and Microstrainers", JWPCF,
41,2, pp 247-279 (February 1969).

"Employment and Earning Statistics for United States, 1901-1967.
Bulletin 1312-5," prepared by Bureau of Labor Statistics, United
States Department of Labor.

Note: References 1 to 4 have been submitted to: Clearinghouse for
Federal Scientific and Technologic Information, United States Depart-
ment of Commerce, Springfield, Virginia 22151,

83



SECTION X
PUBLICATIONS AND PATENTS

No publications or patents associated with the project have been pro-
duced or are pending as of the date of this report.

85



SECTION XI
GLOSSARY

Submerged area of screen

Backwash energy flux

Mean particle size of log normal PSD
Suspended solids removal efficiency
Hydraul ic resistance of backwashed medium
Hydraulic resistance of virgin fabric

Mass of solids retained per unit area over the
Cumulative mass loading of solids per unit area

Mass of solids loaded per unit area over the

Norminal pore size of fabric

Particle-size distribution

Volumetric flow rate
Rate of screen presentation
Average superficial velocity

Cumulative volume of retained solids per

Cumulative volume of influent solids per

Suspended solids concentration

Symbol Description
A
BEF
d
f
K
Ko
MC
screening cycle
mi
periphery
Ml
screening cycle
n Porosity
NPS
P Pressure
PSD
q Unit flow rate
Q
S
v
ve
unit area
vi
unit area
XS
Y Yield

87

Units
Area

Force/length
Length

Unitless
Length/length/time
Length/length/time

Mass/area

Mass/area

Mass/area

Dimensionless
Length

Force/area

Volume/area-time
Volume/Time
Area/time
Length/time

Volume/area

Volume/area

Mass/volume



Symbol Description Units

W Drum rotational speed Rev./time
p Mass density of suspended solids in drum pool Mass/volume
) Standard deviation of log~normal PSD Dimensionless

Subscript Description

B Backwash; applied backwash flow
E Process effluent

El,E2..E7 Segregated-flow effluent channel
i Process influent

P Drum pool

W Throughput backwash flow

88



APPENDIX A

DESCRIPTION OF SEWAGE TREATMENT FACILITIES

The pilot microscreen studies were conducted from January to April 1971,
at two wastewater treatment facilities located in the San Francisco Bay
Aﬁea. The San Leandro Water Pollution Control Plant utilizes a dual
biological waste treatment system. The facility is equipped with a
standard rate activated sludge piant and a high-rate trickling filter
facillity both used for the treatment of about 8 myd dopestic and indus-
trial wastes. The Concord Water Pollution Control Plant is equipped
with a high-rate trickling filter system followed by aerobic ponds,

and is used for the treatment of about 5 mgd of domestic and light in-
dustrial wastes. Descriptions of each of these facilities are presented
in the following sections.

SAN_LEANDRO, CALIFORNIA WATER POLLUTION CONTROL PLANT

Facility Description

A layout of the treatment facilities at the San Leandro facility is

shown in Figure 24, Both domestic and industrial wastes are routed
through the sedimentation basins or the primary clarifier before distri-
bution to the activated sludge or trickling filter systems. The micro-
screen units were located midway between the secondary clarifiers of the
activated sludge and trickling filter systems (Figure 24). Clarified
effluent was withdrawn alternatively from the clear well of the clarifier
of either system, and transferred to the CPU (chemical pretreatment unit)
of the pilot microscreen system. The approximate locations of the points
of intake of microscreen effluent from either clarifier are also shown

in Figure 24,

Performance Characteristics

Because of the small size of the San Leandro facility (8 mgd), the
routine monitoring program conducted at the facility is very limited in
nature. Influent and clarified effluent suspended solids, BODg, settle-
able solids, and pH characteristics are monitored weekly for both the
activated sludge and trickiing filter processes. Sludge volume index
(SVI) and sludge density index (SD!) are monitored on a daily basis in
e activated sludge process. The results of the weekly and daily moni-
toring programs developed during the six week period of testing are
summarized in Tables 9 and 10 respectively. No additional information was
available to describe other characteristics of the biological processes
at the San Leandro facility; particularly lacking were data on solids
concentrations maintained in the aeration tanks and on sludge wastage and
recycle rates and concentrations.

During the testing period at San Leandro, the average flow rates to the
trickling filter and activated sludge processes were 4.? mgd and 3.0 mgd,
respectively. The hydraulic loading to the trickling filfer averaged

89



06

ACTIVATED SLUDGE

AERATION TANKS |

SEDIMENTATION

BASINS
DOMESTIC
slalaln wm&'ﬁ;::):msn—:
gooaad r INDUSTRIAL
gooagd
L g

REAERATION I.I REAERATION
TANK NO.2 7\ TANK NO. !

LEGEND

e MICROSCREEN UNITS

8 CHEMICAL PRE-TREATMENT
UNIT

X EFFLUENT SAMPLING POINTS

SECONDARY
CLARIFIER
ACTIVATED
SLUDGE
SYSTEM

SECONDARY
CLARIFIER

/
/

SECONDARY
DIGESTER

CONTROL
BUILDING

PRIMARY

CLARIFIER

X_CENTRIFUGES
DUMP

NOQ.2
PRIMARY
DIGESTER

j_ Iy p——

——— —— — e ——

CONTACT
TANK

NO.1
PRIMARY

DIGESTER

SLUDGE HEATING

CHLORINE

FINAL EFFLUENT

]
TO

SAN FRANCISCO
BAY

FACILITY LAYOUT, SAN LEANDRO, CALIFORNIA, WATER POLLUTION CONTROL PLANT

pg FENDId



6

TABLE 9

SUMMARY OF WEEKLY MONITORING DATA DURING PILOT

MICROSCREEN PROGRAM, SAN LEANDRO, CALIFORNIA

WEEKLY CHARACTERISTICS
LOCATION SAMPLING FLOW, pH SETTLEABLE | SUSPERDED BOD
DATE mgd SOLIDS, m1/1}SOLIDS, mg/1 mg/?
A.S. Infl. 18 February 71 3.8 7.3 8.0 240 363
A.S. C1. Effl. - 7.4 0.0 40 15
T.F. Infl 4.1 7.5 3.5 120 255
T.F. C1. Effl - 7.4 0.0 48 77
A.S. Infl. 23 February 71 3.2 7.1 10.0 252 420
A.S. C1. Effl1. - 7.3 0.0 32 58
T.F. Infl. 4.1 6.9 2.6 672 518
T.F. C1. Eff1 - 7.1 0.0 64 165
A.S. Infl. 3 March 71 2.2 6.7 5.0 156 230
A.S. C1. Effl. - 6.9 0.0 16 22
T.F. Infl. 4.5 6.8 0.0 188 230
T.F. Cl. Effl - 6.9 0.0 43 97
A.S. Infl. 11 March 71 2.8 6.8 4.0 244 368
A.S. Cl. Effl. - 6.9 0.0 16 22
T.F. Infl. 4.4 6.8 8.0 130 350
T.F. Cl. Effl. - 6.8 0.0 24 106
Notes: (1) A.S. - Activated sludge
(2) T.F. = Trickling filter
(3) Infl. - Influent

Cl. Effl. - Clarified effluent




TABLE 10
SUMMARY OF DAILY SVI AND SDI DATA

DURING PILOT MICROSCREEN PROGRAM,

ACTIVATED SLUDGE PROCESS

SAN LEANDRO, CALIFORNIA

Characteristics CharacTerisfics!
Date SV SO Date SVI [ Sor |
2-14-71 171 0.58 3-1-71 154 | 0.7
2-15-71 64 1.20 3-2-71 161 | 0.6
2-16-71 115 | 0.87 3-3-7| 145 1 0.7
2-17-T1 78 | 1.30 3-4-71 158 | 0.6
2-18-71 118 | 0.60 3-5-71 - -
2-19-71 83 | 1.20 3-6-71 - -
2-20-71 121 | 0.83 3-7-71 - -
2-21-71 - - 3-8-71 168 | 0.6
2-22-71 82 | 1.20 3-9-71 134 | 0.7
2-23-71 182 | 0.5 3-10-71 188 | 0.5
2-24-71 81 1.2 3-11-71 177 | 0.6
2-25-71 % | 1.0 3-12-71 172 | 0.6
2-26-71 55 | 0.6 3-13-7] - -
2-27-11 9 | 1.0 3-14~71 156 | 0.6
2-28-171 132 | 0.7 3-15-71 182 | 0.5
3-16~71 92 | 1.l
3-17-71 89 | 1.1
3-18-71 181 0.6
3-19-71 80 | 1.3

92



21.6 mgad (million gallons per acre per day) and the BOD5 loading to the
filter averaged 239,000 Ib/acre-day, or about 30,000 Ib/acre-day/ft of
filter depth. The average solids loading to the frickling filter was
198,000 Ib/acre-day, or about 25,000 Ib/acre-day/f+of filter depth. The
BODs removal efficiency averaged 67 percent and the suspended solids
removal efficiency averaged 83 percent In the trickling filter system
(relative to plant influent) during the test period.

The Yolume of the activated sludge aeration tank is 84,000 cu ft, which
provides a detention time of five hours at a flow rate of 3.0 mgd. The
BOD5 loading to the aeration tank averaged 35,600 Tb/day or 420 Ib
BODg/day/1,000 cu ft aeration tank, and the BODg removal efficiency ave-
raged 92 percent relative to plant influent during the test period. The
suspended solids loading to the aerator averaged 22,900 Ib/day and the
suspended solids removal averaged 88 percent during the test period. The
SVl of the mixed liquor solids varied from 78 to 182.

The range of suspended solids concentrations in the clarified trickiing
effluent varied from 34 to 55 mg/l and the suspended solids concentration
in the clarified activated sludge effluent varied from 10 to 33 mg/! in
the observations made during the test period.

Set-up of Pilot Microscreen System

A flow sheet illustrating the set-up of the pilot microscreen system at
San Leandro is shown in Figure 25. The chemical pretreatment unit was
deployed as a head tank to which either clarified activated siudge or
trickling filfer effluent was transferred by means of ftwo pumps (each

| HP Marlow Centrifugal pumps), and from which the wastewaters fliowed by
gravity to the microscreen units. The flow rate from the head tank to
each microscreen unit was regulated independent of that to the other tank
by adjusting the height of free discharge from the transfer pipe into the
feed well of each microscreen unit. Tap water was used for the back-
washing operations in each unit, and the effluents from the microscreens
were disposed to the activated sludge secondary clarifier.

CONCORD, CALIFORNIA WATER POLLUTION CONTROL PLANT

Facility Description

A layout of the treatment facilities at the Concord facility is shown in
Figure 26. Raw wastewater entering the plant is passed through the
nrimary sedimentation system (consisting of four clarifiers in paraliel)
7i-om which it is transferred through a two-section sump (Sump A) into the
trickling filter. Primary effluent was withdrawn from the first section
of Sump A for use in the microscreen testing.

Clarified trickling filter effluent is recycled to the second section of
Sump A, where it is mixed with the primary effluent prior to transfer to
the trickling filter. Trickling filter effluent (unclarified) was with-
drawn from Sump C for microscreen testing. Effluent from the secondary
clarifier is transferred to the oxidation pond system, and oxidation pond

93



o

TRICKLING
FILTER
SECONDARY

CLARIFIER

LEGEND

X CLARIFIED EFFLUENT SAMPLING POINTS